YAMAHA

ot RVIGE
INFORMATION

S


1
Note
FOUND IN A SKIP ;- )


@ YAMAHA

SERVICE
INFORMATION




FOREWORD

This Service Information has been prepared to introcduce new service and data for the FZR1000 '91 {B).
For complete service information procedures it is necessary to use this publication together with the
following microfiche service manual.

FZR1000 (B} "91 SERVICE MANUAL: 3GM-ME3
FZR1000 {W) '89 SERVICE INFORMATION: 3GM-SE1
FZR1000 {A) '90 SERVICE INFORMATION: 3GM-SE2

FZR1000 (B} "91
SERVICE INFORMATION
© 1990 by Yamaha Motor Co., Ltd.
1st Edition, September 1990
All rights reserved. Any reprinting or
unauthorized use without the written
permission of Yamaha Motor Co., Ltd.
is expressly prohibited.
Printed in Japan




NOTICE

This manual was written by the Yamaha Motor Company primarily for use by Yamaha dealers and their
gualified mechanics. It is not possible to put an entire mechanic’s education into one manual, so
it is assumed that persons using this book to perform maintenance and repairs on Yamaha motorcycles
have a basic understanding of the mechanical concepts and procedures inherent in motorcycle repair
technology. Without such knowledge, attempted repairs or service to this model may render it unfit to
use and/or unsafe.

Yamaha Motor Company, Ltd. is continually striving to improve all models manufactured by Yamaha.
Modifications and significant changes in specifications or procedures will be forwarded to all
Authorized Yamaha dealers and will, where applicable, appear in future editions of this manual.

TECHNICAL PUBLICATIONS
SERVICE DIVISION
MOTORCYCLE GROUP
YAMAHA MOTOR CO., LTD.

HOW TO USE THIS MANUAL
PARTICULARLY IMPORTANT INFORMATION

This material is distinguished by the following notation.

VAN The Safety Alert Symbol means ATTENTION! BECOME ALERT! YOUR SAFETY IS
INVOLVED!

PTG e Foilure to follow WARNING instructions could resultin severe injury ordeathtorthe
motorcycle operator, a bystander, or a person inspecting or repairing the

motorcycle.

A CAUTION indicates special precautions that must be taken to avoid dameage to
the motorcycle.

NOTE: A NOTE provides key information to make procedures easier or cleaer.

MANUAL FORMAT
All of the procedures in this manual are organized in a sequential, step-by-step format. The infotmation
has been compiled to provide the mechanic with an easy to read, handy reference that contains
comprehensive explanations of all disassembly, repair, and assembly, inspection ocperations.
In this revised format, the condition of a faulty component wil! precede an arrow symbol and the
course of action required will follow the symbol, e.g.,
® Bearings

Pitting/Damage—Replace.

EXPLODED DIAGRAM
Each chapter provides exploded diagrams before each disassembly section for ease in identifying
correct disassembly and assembly procedures.



ADJ |E
® ® _
cooL| 8% || lcArs] ¥
@

6

ILLUSTRATED SYMBOLS
(Refer to the illustration)

Ilustrated symbals (D to (@ are designed as
thumb tabs to indicate the chapter's number and

content.

® General information

@ Specifications

(3) Periodic inspection and adjustment
® Engine

(8 Cooling system

® Carpuretion

@ Chassis

Electrical
(9 Troubleshooting

Itustrated symbols G0 to {9 are used to iden-
tify the specifications appearing.

(D Fitling fluid

41 Lubricant

@2 Special 100l

(® Tightening

@ Wear limit, clearance
@Engine speed

@, v, A

Hlustrated symbols @ to @ in the exploded
diagram indicate grade of lubricant and location
of lubrication point,

dD Apply engine oil

A9 Apply gear oil

Apply molybdenum disulfide oil

20 Apply wheel bearing grease

@D Apply lightweight lithium-soap base grease
@ Apply molybdenum disulfide grease

@3 Apply locking agent (LOCTITE® )



CONTENTS

GENERAL INFORMATION ..

MOTORCYCLE IDENTIFICATION

FRAME SERIAL NUMBER.........coou.

ENGINE SERIAL NUMBER ....ooi it ce e snsnenens

SPECIAL TOOLS ..ot issaens
FOR ENGINE SERVICE .........cccoiuis

FOR CHASSIS SERVICE c.cvverevcee v rcrcnsnsscesnsrevaas

SPECIFICATIONS .. .
GENERAL SPECIFICATIONS

MAINTENANCE SPECIFICATIONS
ENGINE oot e cir s e sr e e e e

CHASSIS ..
ELECTRICAL

LUBRICATION POINT AND GRADE OF LUBRICANT

ENGIN.....coivinncnns
CHASSIS ..............

LUBRICATION DIAGRAM ....ooiiii e rteee et st n e s e e e oo crams e e e sanvcns
EXPLODED DIAGRAM ...ttt essnnrvnesn e arns

FRONT FORK ....coiviiirans

FZR1000 {B) "91 COLOR WIRING DIAGRAM

NN NS o

LI N



GEN m
MOTORCYCLE IDENTIFICATION IN FO

GENERAL INFORMATION
MOTORCYCLE IDENTIFICATION

FRAME SERIAL NUMBER (Except for E and
AUS)

The frame serial number (1) is stamped into the
right side of the steering head.

Starting Serial Number:
FZR1000 ....... 3GM-018101{l, B, N, GR, NL}
FZR1000 ....... 3GM-026101 {DK)
FZR1000 ....... 3LE-016101 {D, 8, A, SF}
FZR1000 ....... 3LF-015101 {F)
FZR1000 ....... 3LG-009101 {GB)
FZR1000 ....... 3LH-008101 {CH)
FZR1000B ..... 3LJ-004101 (NZ)

VEHICLE IDENTIFICATION NUMBER {For E
and AUS)

The vehicle identification number () is stamped
into the right side of the steering head.

Starting Serial Number:
JYAIGMSO0 ¥ MA025101 {for E)
JYA3SLJTO ¥ MAG04101 (for AUS)

NOTE:
The vehicle identification number is used to iden-
tify your motorcycle and may be used to register
your motorcycle with the licensing authority in
your state.

ENGINE SERIAL NUMBER
The engine serial number (1) is stamped into the
right side of the engine.

Starting Serial Number:
FZR1000 ....... 3GM-018101{l, B, N, GR, NL}
FZR1000 ....... 3GM-025101 (E}
FZR1000 ....... 3GM-026101 (DK)
FZR1000 ....... 3LE-016101 (D, S, A, SF)
FZR1000 ....... 3LF-015101 (F}
FZR1000 ....... 3LG-009101 (GB)
FZR1000 ....... 3LH-008101 (CH)
FZR10008B ..... 3LJ-004101 {AUS, N2Z)

NOTE:

e The first three digits of these numbers are for
model identifications; the remaining digits are
the unit production number.

® Designs and specifications are subject to
change without notice.




SPECIAL TOOLS &EFI\(I) )

SPECIAL TOOLS

The proper special tools are necessary for com-
plete and accurate tune-up and assembly. Using
the correct special tool wilt help prevent damage
caused by the use of improper tools or impro-
vised techniques.

FOR ENGINE SERVICE
1. Qil filter wrench
P/N 90890-01426

This tool is used to remove and install the oil filter.

FOR CHASSIS SERVICE
1.Damper rod holder (24 mm)
P/N 90830-01445

This tool is used to loosen and tighten the front
fork damper rod holding bolt.

2. Front fork seal driver
P/N 90890-01424

This tool is used when installing the fork seal.

3.Fork spring compressor
P/N 90830-01441

This tool is needed to disassemble and assemble
the front fork.



GEN
SPECIAL TOOLS |INFO >

4. Rod holder
P/N 80890-01434

This tool is needed to disassemble and assembie
the front fork.

5.Rod puller — )
P/N 90890-01437
Rod puller attachment — @
P/N 90890-01436

These tools are used to install the front fork.




GENERAL sPecIFicaTions |[SPEC

SPECIFICATIONS
GENERAL SPECIFICATIONS

Model FZR1000 (B}

Model Code Number: 3GM5 {], B, N, GR, NL)
3GMB6 (E)

3GM7 (DK)

3LE3 (D, S, A, SF}
3LF3 (F)

3LG3 {GB)

3LH3 (CH)

3LJ3 {(AUS, NZ}

Frame Starting Number: 3GM-018101 (I, B, N, GR, NL}
3GM-026101 {DK)
3LE-016101 (D, S, A, SF)
3LF-015101 (F)

3LG-009101 (GB)
3LH-008101 (CH)

3LJ-004101 (NZ)

Vehicle |dentification Number: JYA3IGMSO * MA025101 (E)
JYA3LJTO * MAQOD4101 (AUS)
Engine Starting Number: 3GM-018101 (I, B, N, GR, NL)

3GM-025101 (E)
3GM-026101 (DK}
3LE-016101 (D, S, A, SF)
3LF-015101 (F)
3LG-009101 (GB)
3LH-008101 (CH)
3LJ-004101 (AUS, NZ}

Dimensions:
Overall Length 2,205 mm (86.8 in)
Overall Width 745 mm (29.3 in)
Overall Height 1,170 mm (46.1 in)
Seat Height 775 mm {30.5 in})
Wheelbase 1,470 mm {§7.9 in}
Minimum Ground Clearance 136 mm {5.3in)
Minimum Turning Radius: 3,200 mm {130 in)
Coolant Total Amount:
{Including All Routes) 28L{2.5 Imp qt, 3.0 US gt}
Fuel:
Type Regular unleaded gasoline

Regular gasoline {NZ)
Unleaded Fuel Only (AUS)

Tank capacity 19.0 L {4.2 imp gal, 5.0 US gal)

Reserve Amount 3.4L{0.75 Imp gal, 0.90 US gal)
Chassis:

Frame Type Pressad backbone

Caster Angle 26.4°

Trail 108 mm {4.25 in)




GENERAL SPECIFICATIONS SPEC ?

Model FZR1000 (B)

Tire: Front Rear
Type Tubeless Tubeless
Size 130/60 VR17-V280 170/60 VR17-V280

130/60 ZR17 170/60 ZR17

Manufacture (Type}

Bridgestone {CY17)
Dunlop {K510F)

Bridgestone {CY20)
Dunlop {(K510)

Pirelli IMP7S} Pirelli (MP7S)
Michelin {A59X} Michelin {M59X)
Metzler (ME33) Metzler (MEB5A)

Electrical:
Ignition System
(Generator System
Battery Type or Model
Battery Capacity

T.C.l.. {Digital ignition}
AC generator
YTX14-BS

12V 12AH

Bulb Wattage x Quantity:
Headiight

Marker Light

Tail/Brake Light

12V, 55W x 2 {1, B, N,'GR, NL, E, D, S, SF, A, CH)
12V, B0W/S5W x 1 (DK, F, GB, AUS, NZ}

12V, BW x 1 {l, B, GR, NL, E, D, 5, SF, A, CH})
12V, 4W x 1 {DK, F, GB, AUS, NZ}

12V, BW/21W x 2

Flasher Light 12V, 21W x 4

Meter Light 12V, 1.7W x 4
Indicator Light:

Wattage x Quantity “NEUTRAL" 12V, 3.4W x 1

“HIGH BEAM” 12V, 3.4W x 1

“TURN" 12V, 3.4W x 1

“QIL LEVEL" 12V, 3.4W x 1




MAINTENANCE SPECIFICATIONS

SPEC

2

MAINTENANCE SPECIFICATIONS

ENGINE
Tightening Torque

. Thread| _, Tightening torgue
Part to be tightened Part name size Q' ty Nm | mkg | ftlb Remarks

Camshaft Cap Bolt M6 40 101 1.0 7.2 —a
Cylinder Head (exhaust pipe) Stud bolt | M8 8 18 1.6 11 -
Cylinder Head Nut M10 8 41 4.1 30 —-a
Cylinder Head Cap nut M10 4 41 4.1 30 —Q
Spark Plug - M12 4 1175175 | 1286
Cylinder Head Cover Bolt M6 8 10 1.0 7.2
Connecting Rod Nut M8 8 36 3.6 25 —a
Timing Chain Sprocket Flange bolt| M7 4 20 2.4 17
Timing Chain Tensioner Bolt M6 2 10 1.0 7.2
Timing Chain Tensioner End Cap bolt M11 1 20| 2.0 14
Chain Guide (intake side) Bolt M6 2 10 1.0 7.2
Oil Pump Housing Screw M6 1 101 1.0 | 7.2
Qil Pump Mount Bolt M6 3 104¢ 1.0 7.2
Qil filter - M20 - 17 1.7 12 —a
Qil cooler - M20 - 63 | 6.3 45 —aQ
Qil Pan Bolt M6 12 10 1.0 | 7.2
Drain Plug - M14 1 43 4.3 31
Qil Pipe 1 Bolt M6 3 71 07 5.1
Oil Bafile Plate (lower) Flange bolt| M6 4 101 1.0} 7.2
Qil Baffle Plate (upper) Flange bolt| M6 10 10 1.0 7.2
Qil Cooler House Union bolt | M12 2 32 3.2 23
Qil Level Switch Boit M6 2 10 1.0 7.2
Exhaust Pipe Nut M8 8 20| 2.0 14
Exhaust Pipe and Muffler Flange bolt{ M8 1 20 2.0 14
Muffler and Muffler Stay Flange bolt| M8 1 20| 2.0 14
Muffler Bracket Flange bolt{ M8 1 201 20 14
Exhaust Pipe Blind Plug (CO test) Bolt M6 4 10 1.0 7.2
Crankcase Stud bolt | M0 12 10 1.0 7.2 —
Main Axle Bearing Stopper Torx M6 3 10 1.0 7.2 Q
Crankshaft End Cover Screw M6 6 71 07 5.1
Crankcase Cover (right) Bolt M6 11 10 1.0 7.2
Crankcase Flange bolt| M6 7 12 ] 1.2 8.7 —a
Crankcase Flange bolt| M8 17 24| 2.4 17 —-a
Crankcase Flange bolt| M8 11 321 3.2 23 -ag
Starter Clutch Bolt ms 3 25 2.5 18
HY-VO Chain Guide Bolt M6 2 10 1.0 7.2
Clutch Boss Nut M20 1 70 | 7.0 50 |Use lock washer
Clutch Spring Bolt M6 6 8| 08 5.8 :
Drive Sprocket Nut M18 1 701 7.0 50 |Use lock washer
Shift Cam Stopper Lever Bolt M6 1 10 1.0 7.2
Shift Cam Stopper Bolt M8 1 10 1.0 7.2
Guide Bar Stopper (shift fork) Bolt M6 1 10 1.0 7.2
Neutral Switch Screw M6 2 4| 0.4 2.9




MAINTENANCE SPECIFICATIONS SPEC ?

CHASSIS
Model FZR1000 (B}
Front Suspension:
Front Fork Travel 120 mm (4.72 in}
Front Spring Free Length 331.6 mm (13.1in)
<Limit> <328 mm (129 in)>
Spring Rate: K1 8 N/mm (0.8 kg/mm, 44.8 Ib/in)
Stroke K1 Zero ~ 120 mm (Zero ~ 4.72 in}
Optional Spring No
Cil Capacity 462 cm? (16.3 Imp oz, 15.6 US oz)
Oil Level (Fully Compression) 124 mm {4.88 in)
Below the top of inner fork tube without fork
spring
Qil Grade Yamaha Fork Qil 5W or equivalent
Adjustment é::f.':'ﬂ:l Stiffer STD| Softer
Adiusting | 4| » | 3| 4|5 |6 |7
position




MAINTENANCE SPECIFICATIONS SPEC ?

Tightening Torque

] ] Tightening torque
Part to be tightened Thread size Nm [ mkg | b Remarks
Front Axle M16 48 4.8 35
Front Axle Pinch M8 20 2.0 14
Front Fender M6 6| 06 4.3
Under Bracket and outer tube M3 23 2.3 17
Handle Crown and outer tube M8 26 2.6 19
Handle Crown and Steering Stem M22 110 | 1.0 80
Lower Ring Nut {steering shaft) M22 - - — |Referto "NOTE”
Brake Caliper {(front/rear) M10 35| 3.5 25
Brake Disc and Wheel M8 20| 2.0 14 Q
Master Cylinder and Holder {front brake) M6 10 1.0 | 7.2
Master Cylinder Cap {front brake) M5 2] 0.2 1.4
Bleed Screw
(brake caliper/clutch release cylinder) M8 6| 06| 43
Brake (clutch) Hose M10 26| 2.5 18
Handiebar and Handle Boss M8 28 | 2.8 20
Handlebar Boss and Handle Crown M3 19 1.9 13
Grip End (handlebar) M16 30| 3.0 22
Engine Mounting:
Pinch Bolt (cylinder head side) M8 22| 2.2 16
Pinch Bolt (cylinder side) M8 22 | 2.2 16
Pinch Bolt (rear) M8 15 1.6 1
Maounting Bolt (cylinder head) M10 40 [ 4.0 29
Mounting Bolt {cylinder) M10 40 4.0 29
Mounting Bolt {rear — upper} M10 55 5.5 40
Mounting Bolt (rear — lower) M10 55 | 5.5 40
Footrest Bracket and Frame (front) M8 28 2.8 20
Footrest and Footrest Bracket (front) M10 55| 5.5 40
Fivot Axle and Locknut M18 130 | 13.0 94
Relay Arm and Frame M10 48 4.8 35
Arm and Swingarm M12 741 7.4 53
Arm and Relay Arm M12 741 7.4 53
Rear Shock Absorber and Frame M10 40 4.0 29
Rear Shock Absorber and Relay Arm M10 40 [ 4.0 28
Footrest Bracket and Frame {rear) M8 28| 2.8 20
Master Cylinder and Frame (rear} Mma 23 2.3 17
Rear Frame and Frame M10 55 5.5 40 Q
Compression Bar {front and rear) M8 30 3.0 22
Brake Disc and Clutch Hub M8 20 2.0 14
Sprocket and Hub M10 60 6.0 43
Rear Axle and Nut M18 150 | 15.0 } 110
Side Stand Bracket and Frame M8 28 2.8 20
Side Stand Pivot Boit M10 48 4.6 33
Side Stand Pivot Nut M0 39 3.9 28
Fuel cock and fuel tank M6 7 0.7 5.1
Fuel sender and fuel tank M6 7 0.7 5.1
NOTE:

1. Tighten the lower ring nut 52 Nm (5.2 m » kg, 37 ft « Ib} by using the torque wrench.
2. Loosen the lower ring nut completely and retighten it 3 Nm (0.3 m » kg, 2.2 ft - ib).
3. Install the upper ring nut, and then align the slots of both ring nut.




MAINTENANCE SPECIFICATIONS

SPEC

ELECTRICAL

Model

FZR1000 {B)

Voltage:

lgnition System:
Ignition Timing (B.T.D.C.)
Advanced Timing (B.T.D.C.)

12v

5° at 1,350 r/min

40° at 5,500 r/min

35° at 4,600 r/min {F, S, D, A, SF)
41" at 6,000 r/min {CH)

Pickup Coii Resistance (Color)
T.C.1. Unit/Manufacturer

Advancer Type Electrical
50
;_ F Y Y {F,S, D, A SF}
< 30 // N gy Y Y R
£ / {CH) ; T
E +
= 20 / |
<
=] i
= 10 / 1
5 R B} !
- . ) HEEN
0 1 23 456 789 101112131415 x 103
Engine Speed (x 103 r/min)
T.C.I.:

135 ~ 165Q at 20°C (68°F} (Gray-Black)
BB7225/HITACHI

BB7226/HITACHI{F, S, D, A, SF)
BB7231/HITACHI {CH)}

Battery:
Capacity
Specific Gravity

12V, 12AH
1.320

Electrical Starter System:
Type
Starter Motor:
Model/Manufacturer
Output
Armature Coil Resistance
Brush - Overall Length
<Limit>
- Spring Force
Commutator Dia.
Wear Limit
Mica Undercut
Starter Switch:
Model/Manufacturer
Amperage Rating
Coil Resistance

Constant mesh type

SM-13/MITSUBA

0.65 kw

0.012Q + 10% at 20°C {68°F)
12.5 mm (0.49 in)

4 mm (0.16 in)

680 ~ 920 g (24.0 ~ 32.4 02)
28mm (1.10in)

27 mm (1.06 in)

0.7 mm (0.03 in)

A104-128/HITACHI
T00A
4.0 ~ 4.7Q at 20°C (68°F)




MAINTENANCE sPECIFICATIONS [SPEC 9
ELECTRICAL
Model FZR1000 (B}
Flasher Relay (Relay Assembly}):
Type Semi transistor type

Model/Manufacturer

Self Cancelling Device
Flasher Frequency
Wattage

FA249MD/NIPPONDEN
No

75 ~ 95 cycle/min

21W x 2 pcs + 3.4W

G8A-101-03/OMRON or

SO

Circuit Breaker:
Type

MAIN
HEADLIGHT
SIGNAL
IGNITION
FAN
RESERVE

Amperage for Individual Circuit x Quantity:

Fuse

30A X1
20A x 1
1M0A x 1
10A x 1
10A x 1
10A x 1. 20A x 1. 30A x

1

-10-




- 11—

LUBRICATION POINT AND GRADE OF LUBRICANT |[SPEC ?
LUBRICATION POINT AND GRADE OF LUBRICANT

ENGINE
Lubrication Point Symbol Grade of Lubricant

Oil seal lip 5 Lithium-soap base
O-Ring _ S Lithium-soap base
Bearing ——AG Engine oil

Piston surface —i) Engine oil

Piston pin —&) Engine oil

Crankshaft pin —-G Engine oil

Crankshaft journal —) Engine oil

Connecting rod bolt/Nut —-@ Molybdeum disulfide oil
Camshaft cam lode/Journal ——G Molybdeum disuifide oil
Valve stem (IN, EX) —i] Molybdeum disulfide oil
Valve stem end (IN, EX) —] Molybdeum disulfide oil
Water pump impeller shaft —iE) Engine oil

Qil pump rotor (inner/Outer}, housing —] Engine oi

Qil strainer assembly -—G Engine oil

Quter starter clutch surface —{] Engine oil

Idle gear surface/Bearing —ic) Engine oil

Starter clutch ball . O | Engine oil

Primary driven gear —-G Engine oil

Transmission gear (Wheel/Pinion} —-ﬂ Molybdeum disulfide oil
Axle (Main/Drive) —i(] Molybdeum disulfide oil
Shift cam --'l@ Molybdeum disulfide oil
Shift fork/Guide bar —i] Engine oil

Shift shaft assembly —i() Engine oil

-11-



LUBRICATION POINT AND GRADE OF LuBricanT [SPEC

—12 -

77

CHASSIS

Lubrication Point

Grade of Lubricant

Steering bearing (Upper/Lower)

Lithium-soap base grease

Wheel bearing/Axle

Lithium-scap base grease

Front wheel cil seal {Right/Left)

Lithium-scap base grease

Rear wheel oil seal

Lithium-soap base grease

Clutch hub oil seal

Lithium-scap base grease

Clutch hub fitting area

Lithium-soap base grease

Rear brake pedal shaft

Lithium-scap base grease

Change pedal

Lithium-soap base grease

Side stand sliding surface

Lithium-scap base grease

Tube guide (Throttle grip) inner surface

Lithium-sQap base grease

Brake lever bolt, sliding surface

Lithium-soap base grease

Clutch lever bolt, sliding surface

Lithium-soap base grease

Rear shock absorber (Upper/Lower)

Molybdenum disulfide grease

Swingarm pivot bearing

Molybdenum disulfide grease

Pivot shaft

Molybdenum disulfide grease

Arm 1, 2 bearing

Molybdenum disulfide grease

Thrust cover {Inner}

Molybdenum disulfide grease

Rellay arm bearing (Inner)

Molyhdenum disulfide grease

Rear footrest ball

Lithium-soap base grease

Rear footrest pin

B i

Lithium-soap base grease

- 12 -




—13—

cooLANT piaGRam |SPEC ?

COOLANT DIAGRAM

(@ Radiator cap

@ Inlet pipe (radiator)

(® Thermostatic valve housing
@ Thermostatic valve

(® Water jacket joint {outlet)
(® Reservoir tank (coolant)

@ Outlet pipe (water pump)
Water pump

(@ Inlet pipe (water pump)
(0 Outlet pipe {oil cooler)
@) Radiator

(2 Thermo unit

(9 Thermo switch

-13 -~




—14 —

PEC| £
COOLANT DIAGRAM SPEC ’
(1) Radiator cap @ Inlet pipe (Oil cooler)
(2 Thermo switch Outlet pipe (Oil cooler)
Thermo unit
(@ Radiator
Fan motor

(® Inlet pipe (radiator)
(@ Thermostatic valve housing

Oil filter

-14 -



— 15 —

LUBRICATION DIAGRAM

SPEC

LUBRICATION DIAGRAMS
(@ Oil delivery pipe 2 Oil pump
(@ Camshaft (intake)

(3 Camshaft (exhaust)

@ Oil filter

(5) Bypass valve

(6 Relief valve

@ Oil strainer

OO

(¥

Hp )/(')\;l'-

YE=
| =2 %
=Y
A y 3

~N

(

-15-




— 16—

CABLE ROUTING

SPEC| Py

CABLE ROUTING

@ Ventilation hose
{coolant reservoir tank}
(2 Ventilation hose (air filter case)
(® Breather hose {(fuel tank)
@ Canister hose
(® EXUP cables
(® Throttle cables
(@ Brake hose
Speedometer cable
(®Clutch hose

Starter cable

Q) Starter lever assembly
(2 Fuse box

(3 Flasher relay

(9 Relay unit

(9 Oil level switch relay
(9 Band

(D Sidestand switch

(9 Oil level switch lead
(9Clamp

@0 Handlebar switch lead (left)

[A] Clamp the clutch hose and throttle
cables and handlebar switch lead
(left).

Clamp the wireharness and starter
motor lead.

To canister roll over valve

D] To air cleaner

To fuel tank

To reserver tank

SN
,=!|
=Y
s

0z
& ME" l. "n,nmuf% oge
é-: 7 y ~, - {.‘,4‘

= OFITZZZ .

- 16~




—17 —

CABLE ROUTING

SPEC

(D Ventilation hose {coolant reservoir tank)
(@ Reservoir tank (coolant)

(3 Reservoir tank (rear brake)

(@ Rear brake switch leads

(3 Band

(6) Thermo switch

@ Ground lead

Thermo unit

(9) Rear brake switch
Rear brake hose
@D Air filter box

(2 Ventilation hose (crankcase)

(3 Fuel hose
(9 Throttle stop screw
(9 Air filter drain hose

S ; VY
N ey ©)
=t 5, ©
NI}
’ S8 >
r \’)‘\‘\\\\r""'” NASE
2 A) :0 J/ / @
N ( S
) /
N

-17-.



~18—

CABLE ROUTING SPEC

Q@ Ignition coil

(2 Ventilation hose (air filter case)
() Fuel sender

(® Battery

(® Band

(6) Starter motor lead
@ Sstarter relay

Tail/brake light coupler

(9 Rear flasher light leads

Digital ignitor unit

Q) Battery positive lead

(2 Sub tank (rear shock absorber)
(3 Ventilation hose (crankcase)
(9 EXUP servo motor

7 ]

-18-




-19—

cABLE RouTing |[SPEC ?

(D Handlebar switch leads (left) Horn lead ForB, N, GR, NL,E, D, S, SF, A, CH
(@ Clutch hose Q) Front flasher light leads (left) For DK, F, GB, AUS, NZ

(3 Throttle cables (2 Front brake hose To auxiliary light

(® Main switch lead (3 Front flasher light leads {right) (D] To headlight

() Front brake hoses
(6) Front brake switch lead
@ Handlebar switch leads (right)

(®Band
(9 Ignition coil

ey

)

&\

-19-.



— 20 —

rronT Fork |CHAS| 650

EXPLODED DIAGRAM

FRONT FORK
(D Cap bolt complete @) Oil seal
@ O-ring (2 Stopper ring
® Locknut (3 Dust seal
® spacer collar @9 Inner fork tube
® Fork spring @9 Damper rod bolt
@ Outer fork tube

@ Piston metal

Damper rod assembly
® Slide metal

Plain washer

23Nm{2.3m kg, 17 ft+Ib)

[ 22Nm (2.3 m - kg, 17 ft- Ib)

A| FORK OIL (EACH):

CAPACITY:
B| 462cm?
(16.3 Imp oz, 15.6 US oz}

OIL LEVEL:

124 mm (4,88 in)

C | From top of outer fork tube
Fully compression without
spring

GRADE:

Fork oil 5W or equivalent

FORK SPRING FREE LENGTH:
328 mm (12.9in)

//
W , 20 Nm (2.0 m + kg, 14 ft + Ib) Br

40 Nm (4.0 m » kg, 29 ft « Ib)

-37-




@@ YAMAHA MOTOR CO.,LTD.

PRINTED IN JAPAN
d5-16x1 CH
&)



FZR1000 (B)
WIRING DIAGRAM

E]

i
i
FoEy

el - -
r

rll

- -

i

rn--nn-l-r-— " -

-

FZR1000 (B)
PLAN DE CABLAGE

e ___}

=
o -rmmrmmlwi el o T

FZR1000 (B)
SCHALTPLAN

@
@ ®

e

=

|';?E|

== TR

ik

=i

LB 3] -'l'-'l'-'l'-'l-'l'-'_,ﬁ-.
il 5

=1

DR, RO T O T YO N L O T T T

!

i

5 ; ;

i -

i !

— 1 1

» | ¢ - 1

—-—.—-Tr-l-'-h—.'—r-l--—-—-- -—-—u.- W a .-.-f -H-r-r-r-r-r-rW|H"i 1 e e il
- i E .

:—:-:-r-r-r-nl:n—l-l-'---r—' -

-*—ﬂ-.l. AELLTATE

LTy e T T T LSRR I"l'.i: NI — e S S ey a—— i
TRTT L u B = ri - 1. Lo = In Ir Ak n 11 1 i 1n 1 L 11 1T [B] (8] 1B 1 I xr L LE LL B T 1
[
LA L e et 18 R S - - e T L SRS VRS R b | L | TR 1 m o1 T T I.rar s
fmPai dr sl il EOEi B4 NI EIERE Sl Sl Eh N S N N A RS RE PR T C

= — " —
T ) -
PO e T

s
- -

P
— - | I = - 3 i |
{1 g & il T -__'- .| Tk =
IEEET RN TR T CR - I
r C

10 Harsdlizhiar s leb [Left

(3 Clutek switch

(E TURN® sgnal switeh

(33 "HORMY swilah

(8} "LIGHTS" witch

(f) "PASS" switch

70 "LIGHTE" {Dimwmar) switch
'T.l Horn

(I Fron Tasher light [Left!
AW Headligh

AT Aviliney gk

@ Ciedn

i3 Tachometer

leI E negirne: werw e rdlure gaags
I8 Meter light

i *TURNK ™ inclicator Nyl

B8 "HIGR BZAK" indica o ight

YMEUTRAL" indicaiar light
L LEVEL" incicabi light
et flagher ligh: (Riahil
“FLIELT IRsaaree) awitch
Mlain sueitith

Hard ehar samilzky Rig hity

_ SEARINE B TP qeeitich
E5 “START" swilch

@i Front breka switch

;""_, Mar Li-akes gwitch

:ﬂ: Fue! pumnp

i
0¥
&
&
H
&
I

% Fuel seader

Eﬂ Fietsi=iu

& lgriter unil

S it

@ Sitlestand swirch

i3 Flazher relay

5%, Starter relay

lﬁl Sl e

G Mrttery

5§ Framz carth

A Fan medor

@‘f[- Therrr o sweileh

An Thormo unil

it Fuse one

i£f Rear flashar light (Rigta)
i Ta'lvbrake light

|E._="=_ Raar Mashear ligh JLet)
i Relsy

@7 Belay (00l love | ganar)
A Cil level gauge

W Neatia ertck

&l 80 geneceinr

13_1: Jectiticrrogu latur

H ik un el .

5% Spars play

Gl gyl cuil

[A ForF, CK.GE, U5, NE

T Uomenuliens sud ewdon el

'ﬂf' {oninclear dambiaeade
(A1 Corramiem Jus cliprotants
TULEMY

e ety o aveerrisseur "HOREMNT

7 Carnmuraier £ Sciarary
STIGHTETE

:E: Lomprneabanr Sappal Ao ohone
“pakysT

¥ Cemmtuzataur phirsy
SLEGH TS

CHT Aot se

.'.‘J,-:' Colimmatenr dvaml o

i Pliase

0 Toémain ausilivee

’HL‘ Crivaci

13 Crinpte-tous:

-_'\-'l-\.:

T4 Tndicaterr do témpdetine o eongar

33 Teu da commoenr

-_':_'fh T ki de ;:!i_-:".r.-':.'.r
SN

i e farpan e g

“HRGEIGEAM"

|j ?'

:j:l{:
Al T ézrwin e wiveas dhle

A= T [T
L] I O '.T.-

o Clhgrmags dvann (Doith

l:"-ll Coneonmmsiewr P RFUSLT (R famrve)

RETTY R I T M Wi

R

e aTanonr s SETaErce s
“LEPATRT™

i

A Bt BT FE TR T T idsn (Lraik

LTI EH e BT R e 0 ) Y 0

Lwnpe-iamoit de pain-noe "MEUTRALT &

EF'“' i CHR
0 L
o
E_ﬁl TE

- o g
- -
b IR

BT
I

g1 Bloc
¥ |'1| e
ikl

S

-'__. o
AR Th

!:.E-x Sovd
i3 Bloc
G Tl

e
Pb s m ek i

[IREIEIAL

e

N N N SO N S N S O N W *-I

=l [l
AR AR

s

wari dc fo wiog

Fau siap

Chpl &
T RITICTE 02

L S TRl

g o N 00 PR T IOV T - L s

s

UITIEL LT
NOCCET

paewr de fa héqudilz - laréeal:z

5L FANIE d SA5CRC3

ads o s
misinie i e s

papttans il leiom

hc o ki

B RN REIR [T

g Fiains

L=

e nrmers L i

ALdTITRM

W5 Cligmozer cmdre faulchs)
WE: | ln
. - .
Wi el Oudicaeo: deocneean e
HE Lodicsta: Ao vevean divphs
T
S5 o de poornl-rosn
T =
il |
ol Hegrescunidgakioer

5 B

Sa Thenae

"E-IL' [ui

-

1B TS R

TR (L ESTITN A

R R R AN

P N I L B P Y

711 Lenkarscha ter iLinks)

(g1 Kupalungscha ter

{33 Blinklichtzzalar “TURNT
{41 Huge “H0ORN"

{51 Licntschatter *LIGH T 5

iﬁ} Licmthapenschalter "PARE"

(71 Abalsndlichtschzlnar “L GHTS"

() Sigralromn

(9 Yorderss B inkliche iLirkst

i Sl raver fer

i Luzatzlampe

ii® Diods

I:_m UH‘!H-"HII Itk

2 1otorsa mperaturanzaige

ﬁil Instr el enbes=leuchinong

E‘ Hli-k ihi-Anergel eachie
TR

j_i' Foondichr, Bonteon lewahis:
“HiGH BE AR

(8 Laarlact Kontrolzuchte
“HELTRAL™

44 D warnleuchte " CIL LEVEL"

0 Yorderas Slirklicht 1Raahla)

&N Kreftetoff-Azgervaacialter

i Hauptzchalter

&1 Lenkorschaltsr 1Rachts)

#4 M orcretoppschaltar
“EMGIME STOP”

9 Anlsszereshatter *START"

= Worderrad-Sramelichtzchaltar

ah Himtarrad-Gremslichschaltar

& .

i <reftercffpumps

0 Traibstoff-Sansar

B Widereand

AT Zon deinhai

@F Sarvamotor

@ Seitenstincgrachalter

Al Rlin ke el ais

-3_}- Helzizachaltsr

A6 Anlsassr

3% Satterie

g Mazes

J5 Gablazarnaotor

i Thermoscnalas

@t | nermaein eit

¥ Hicharungskasien

A% Hintares Blin<lict (Rechiel

g Scaluli-fEremnsleue e

Ln-'._i- Hirttsres Bl nalizkt {2nks)

'H;II' Relas

'3_,"':1 Boesli i 0050 nwlliviesssies )

A O stancimesser

34 Leerlzufrotrclic

& Urehetrom- L chtmasshins

i Gleichrichter
Sparnungaea er

II._E’ Surthaprala

£ Zonckerze

% Zindsaulr

=]

Fur F, DK GE, AL, WNE

[LE LR FLEERY C88 TR LR '.Ll.l?..lll | B8]

(0

B

LOR CODE

Hlack

Snlravars

Rad

N

Flia

filin

Elau

Green
s

Arnr

Jrongc
i

Oranga

Yiliowe
NG

Gzl

Birovam
B

Braun

Choco sie
Clranalin

Scho<oladenfaras

ki
|

e e
IMCE DRI

aroy
Lirs
Erau

Shy bl
Slew Cie

Himm=llau

Dark green
Yeer Pocd

Dunkedg-u-

E ek S[ec:

SchiwarzBan

Black/Elux

[t e

SR RTLTE e A TE T

Blacs s lam
izl

SzhwearzGela

Bk Tite

M lilim

schwarzivzilt

Erl™ sy

e & & e o ¢ &

I R ] HTl !
[t Ky vl J1LITH

RO Galk:

11 E‘
r—/l
i .

Fed/Black
LA RN T
Bt amir e

R G raen
k |':||:::!|...'Il.'_|| .
Aeal e

Rt A Eriber
Hauipc Rl

Bt il

CluedB zre
BlenSais

Blin Sl rz

DMz Fed
Bl Ragee

B au'Ko:

ezl o
Hlandzn e

Bl an ek

Blupifrita
o [STRY 2 R [
Elausifve 2

GraanHed
veriRau:

GrurdSot

YallowwRao
L Rog:

Cela/[ot

WhitedZreen
B larie et
WWuilAErin

White'Racl
F b Mo 0

Wi o

kit Elack
12w ™anir
Wil Schweorz

e R TP |

ik FARBENKODIERUNG

ri

Groon™ o low
LS T | T

Grinsaalb

Yallew/Elack
Juan s
GclbiSenwarz

BroveasWhin,
%}. Biie Rl e
Brauniida [



	FZR1000 '91B SERVICE INFORMATION
	How to use this manual
	Categories
	CONTENTS
	GEN INFO
	Motorcycle Identification
	Special Tools

	SPEC
	Maintenance Specifications -Engine
	Engine Torq Specs
	Chassis
	Chassis Torq Specs
	Electrical
	Lubrication Points & Grades - Engine
	Lubrication Points & Grades - Chassis
	Lubrication Diagrams
	Coolant Diagram
	Cable Routing
	General Specifications

	CHAS
	Front Forks - Exploded Diagram

	WIRING DIAGRAM (B)



